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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2802B

LTE Band 13/ 10MHz

Middle Channel / QPSK
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG3N2802B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0113
40 Normal Voltage 0.0134
30 Normal Voltage 0.0046
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0113
0 Normal Voltage 0.0032
-10 Normal Voltage 0.0008 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0046
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Battery End Point 0.0118
Note:

1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 14

Peak-to-Average Ratio

Mode

LTE Band 14 / 5MHz

Mod. QPSK

16QAM
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5.30
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2802B

LTE Band 14 / 10MHz / QPSK

LTE Band 14/ 10MHz / 16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

26dB Bandwidth

Mode

LTE Band 14 : 26dB BW(MHz)

BW 1.4MHz

3MHz

5MHz 10MHz

15MHz 20MHz

Mod. QPSK | 16QAM

QPSK | 16QAM

QPSK | 16QAM | QPSK | 16QAM

QPSK | 16QAM | QPSK

Middle CH - -
Mode

4.93 4.89 9.73 9.83

16QAM

LTE Band 14 : 26dB BW(MHz)
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LTE Band 14

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum 53 Spectrum 53
Ref Level 30.00 GBm  Offsel 1150 oB & RBW 100 kHz Ref Level 30,00 bm  Offset 11.50 OB & RBW 100 kHz
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Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 792.061 MHz 17.00 dBm ndB down 3,535 MHz M1 1 753.595 MHz 16.74 dBm ndB down 7,695 MHz
TL 1 780.572 MHz -9.88 dbm ndd 26,00 db T1 1 790.542 MHz -3.17 dbm ndd 26.00 db
T2 1 795.507 MHz -9.22 dBm q factor 160.5 T2 1 705438 MHz -9.59 dém q factor 162.1
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Middle Channel / 10MHz / 16QAM
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Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 792.401 MHz 19.71 dbm ndB down 9,73 WHz M1 1 751.801 MHz 17.82 dem ndB down 9,63 MHz
TL 1 788.165 MHz -3.82 dbm ndg 26,00 dB Tl 1 7BE.005 MHz -7.42 dbm ndg 26,00 dB
T2 i 787.885 MHz -4.73 dbm q factor 814 T2 i 797635 MHz -8.23 dém q factor 80.5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 14

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

2 2
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M1 1 794.319 MHz 14.65 dém ndB down 4,925 MHz M1 1 790.782 MHz 18.34 dBm ndB down 9.73 MHz
TL 1 780.582 MHz -12.41 dbm nd8 26,00 dB T 1 788,165 MHz -6.69 dBm nd8 26,00 dB
T2 i 785.507 MHz -11.62 dém q factor 161.3 T2 i 757695 MHz -7.16 dbm q factor 8i.3
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Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 781.432 MHz 13.07 dbm ndB down 3,545 WHz ML 1 751.701 MHz 14.70 dBm ndB down 9,91 MHz
TL 1 780.542 MHz -12.50 dém ndg 26.00 dB T 1 7B8.085 MHz -3.75 dbm ndg 26.00 dB
T2 i 785.488 MHz -12.50 dém q factor 160.1 T2 i 757,895 MHz -8.98 dém q factor 788
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

Occupied Bandwidth

Mode

LTE Band 14 : 99%0BW(MHz)

BW 1.4MHz 3MHz

5MHz 10MHz 15MHz

20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM

QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM

QPSK

16QAM

Middle CH

4.52 4.49 9.05 9.05

Mode

LTE Band 14 : 99%0BW(MHz)

BW 1.4MHz 3MHz

5MHz 10MHz 15MHz

20MHz

Mod. 64QAM | 256QAM | 64QAM |256QAM

64QAM

256QAM | 64QAM | 256QAM | 64QAM | 256QAM

64QAM

256QAM

Middle CH

4.47 4.50 9.03 8.99

LTE Band 14

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum 53 Spectrum 53
Ref Level 30.00 GBm  Offsel 1150 oB & RBW 100 kHz Ref Level 30,00 bm  Offset 11.50 OB & RBW 100 kHz
o art 0de SWT 1ms @ VBW 300 kHz  Mode Sweep o Att 30de SWT 1ms @ YBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 793.03 MHz 17.41 dbm M1 1 754,358 MHz 15.25 dem
TL 1 790.74226 MHz 11.32 dBm Occ Bw 4.525474525 MHz TL 1 790.76224 MHz 10.34 dbrm Occ Bw 4.495504496 MHz
T2 1 795.26773 MHz 13.24 dBm T2 1 795.25774 MHz 10.42 dém
(nmn ve

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum 53 Spectrum 53
Ref Level 30.00 GBm  Offsel 1150 0B & RBW 300 kHz Ref Level 30,00 bm  OFfset 11.50 OB & RBW 300 kHz
o art 0de SWT 1ms @ VBW 1MHz  Mode Sweep o Att 0dB SWT 1ms @ YBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 19.00 dBm) Mi[1] 18.17 dem)
o0 M. f‘;::-w-w.\uu 20 1 795, ‘mﬂ\.\\lu
T e girbind A Sl ARG N, g 9.050849051 Mz LN ISRV NPT Y P N Lo -JI".'/J.«.,J_ o 9080949051 MHz
10 d = { 10 d h v
] \L ] \
{ '
0 dB 7 -’ 0 dés § i
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s oMl s Ly . A Mo A
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CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 793.42 MHz 19.00 dBm M1 1 755,597 MHz 18.17 dem
TL 1 788.4845 MHz 10.97 dBm Occ Bw 9050949051 MHz Tl 1 7B5.4645 MHz 12,42 dbm Occ Bw 9050949051 MHz
T2 i 797.5355 MHz 11.55 dém T2 i 797.5355 MHz 11.25 dém
JL J (LU L] J (LU L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A2-55 of

27




SPORTON LAB.
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Report No. : FG3N2802B

LTE Band 14

Spectrum - pectrum -
.00 dBm  Offset 11,50 db @ RBW 100 khz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 300 kHz
I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
M1[1] 14.93 dBm M1[1] 16.63 dBm
a0 oce ¢ 475574478 M1 2 S ) Da0869031 Mits
yee B 58 MHz Sec By 9.030969031 MHz
AT s m.) o sl g Y et vt gty v xwhnx'«,-u-m.&:-p.,.,_.w'
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CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 782.57 MHz 14.93 dbm ML 1 753.12 WHz 16.63 dBm
TL 1 790.77223 MHz 9.44 dBm Occ Bw 4.475524476 MHz T 1 7BB.4645 MHz 10.19 dBm Occ Bw 9.030969031 MHz
T2 i 795.24775 MHz 10.42 dém T2 i 757.5155 MHz 10.48 dém
L JU ] - L JU ] )
Spectrum . L
Ref Level 30.00 GBm  Offset 1150 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 300 kHz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 12.41 dBm Mi[1] 14.92 dBm
2 794.05900 MHz - 7959980 MHz
Ome B 1.505494505 MHz 5.991008991 MHz
T L T i e
wd ’ SP atin 2] ] 10 di P Tt
7 T 7
o ‘L 0ds ;
10 d h, 10d |
' [
20 "\ 20 *l
‘ . . LYATR
a0 dem— - - 0 B e A
FEIA T P i VL A0 FrU s ey R AN i ARy
-0 dm = -40 dBm
50 -50
-60 df -60 d
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 784.055 MHz 12.41 dbm ML 1 755396 MHz 14.92 dem
TL 1 790.75225 MHz 6.72 dbm Occ Bw 4.505494505 MHz T 1 7855245 MHz 7.41 dBm Occ Bw £.991008991 MHz
T2 i 795.25774 MHz 7.02 dém T2 i 797.5155 MHz 7.77 dém
L JU ] - L JU ] -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

Conducted Band Edge

LTE Band 14 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur ué,:‘ Spectrum
Ref Level 20.00 dBm  Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém Offset 11.50 db Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avgPwr
Limit ¢heck Limit Gheck PAES
20 dbﬁ_{“‘.‘ BPURIOUS ) INE_ABS 20 th_llP SPURIOUS_LINE_ABS PASS i
10 dBm 10 dBm Inl
0de \ 0 dem J 1
-10 dBm -10 dem
SPURIOUS_LINE_ABS_ \ [ SFURIOUS_ LINE_AB5_ I ‘
20 dem { k 20 dBm J ‘
-30 dBm \ -30 dBm / '\
-40 dBm j T -40 dBm t
ANt it it S e . [ ” P Y, 4
60 dem 60 dBm I ‘ L
Start 758.0 MHz 6005 pts stop 806.0 MHz | |[[Start 758.0 MAz 5005 pts Stop 806.0 MHZ
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
50000 WHZ |79 LU0 MHZ 100.000 khz 75847602 MHz =47.29 dim -3¢.29 dB 758.000 MHz | 769.000 MHz 100.000 Kz 758,25624 MRz -46.53 dBrm -33.53 d8
769,000 MHz 775,000 MHz 6,250 kHz 770,71364 MHz -59.94 dém -24.04 dB 769.000 MHz 775,000 MHz 6.250 kHz 77481119 MHz -59.87 dBm -24.87 dB
775.000 Mtz 788,000 MHz 100.000 kHz 787,89351 MHz -15.15 dém 775.000 MHz 788.000 MHz 100.000 kHz 77775974 MHz -46.53 dBm -33.59 dB
J96.000 MHz 799.000 MHz 100,000 kHz 78835714 MHz 22.23 dém 788.000 MHz 799.000 MHz 100,000 kHz 797.65385 MHz 22.13 dBm -7.87 dB
239000 iz S0c.000 Paiz 5.250 kHz 50543706 MHz -59,55 dim 799.000 MHz 806,000 MHz 6.250 kHz 799,05245 MHz -58.39 dBm -23.39 dB
Y
| T )
Date 01:40:15
I ] o
Spectrur Spectrum
Ref Level 20.00 dBm  Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém Offset 11.50 db Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avgPwr
Limit ¢heck PABS Limit Gheck PAES
20 dbﬁ_{“‘.‘ BPURIOUS ) INE_ABS 20 th_llP SPURIOUS_LINE_ABS PASS
10dB
10 dBm = m Mw_]
0de i 0 dem f \
-10 dem -10 dBm
SPURIOUS_LINE_ABS_ L [ SPURIOUS_LINE_AB5_ ‘ l
20 dem 20 dBm -
.,/) \“’\\u LA [N
30 dem f/_ s 30 dBm
-40 dBm 7 “H] -40 dBm e
S s g ot ™
-60 dBm 60 dBm I ‘ \ﬂ-u
Start 758.0 MHz 6005 pts stop 806.0 MHz | |[[Start 758.0 MAz 5005 pts Stop 806.0 MHZ
Spurious Emissions Spurious Emissions
__Range Low Range Up | RBW |  Frequency | PowerAbs |  atimit | RangeLow | Rangeup | RBW | Frequency | Powerabs |
758.000 MHz | 769.000 MHz 100.000 khz 758,02747 MHz =46,89 dBm -33.89 dB 756.000 MAz | 760.000 MHz 100.000 KAz 750 45604 Mhz -45.65 dBm -33.85 dB
769.000 MHz 775,000 MHz 6,250 kHz 77059970 MHz -59,85 dBm -24.85 d& 769.000 MHz 775.000 MHz 6.250 kHz 770.00999 MHz -59.93 dBm -24.93 dB
775.000 Mtz 788,000 MHz 100.000 kHz 787,99351 MHz -22.27 dém -9.27 d8 775.000 MHz 788.000 MHz 100.000 kHz 78785065 MHz -39.95 dBm -26.95 dB
J96.000 MHz | __799.000 MHz 100.000 khz 792,29121 MHz 8.17 dBm -21.83 dB 788.000 MHz | 799.000 MHz 100.000 kHz 794,04945 MHz 8.23 dbm -21.77 d8
799.000 MHz 806,000 MHz 6.250 kHz 799,27622 MHz -55.84 dBm -20.84 dB 565.000 MHz 806,000 M & 250 kil 78508042 M 3533 b S
Il J ] il ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 14 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur ué,:‘ Spectrum
Ref Level 20.00 dBm  Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avgPwr
Limit ¢heck PARS Limit Gheck PAES
20 dbﬁ_{“‘.‘ BPURIOUS ) INE_ABS 3 N 20 th_llP SPURIOUS_LINE_ABS PASS
10 dBm 10 dBm Iﬂ\
0de l{ 0 dem H
-10 dBm -10 dem
SPURIOUS_LINE_ABS_ \ [ SPURIOUS_LiNE ABs_ | \
-20 dém k -20 dem J ‘
-30 dém J‘ ‘ -30 dBm I K
-40 dem j l\ -40 dem —
. ‘ P s g R et 4 [ T Pt \1
.60 dem ’ -60 dBm ‘ =
Start 758.0 MHz 6005 pts stop 806.0 MHz | |[[Start 758.0 MAz 5005 pts Stop 806.0 MHZ
Spurlous Emissions Spurious Emissions
__Rengelow | Rangeup | RBW |  Frequency | PowerAbs |  Atimit RangeLow | Rangeup | RBW | Frequency | Powerabs |
50000 WHZ |79 LU0 MHZ 100.000 khz 75819231 MHz =45.47 dim -33.47 dB 758.000 MHz | 769.000 MHz 100.000 Kz 758,62088 MRz -47.28 dBm -34.28 dB
769,000 MHz 775,000 MHz 6,250 kHz 772,71364 MHz -59.62 dém -24.62 d& 769.000 MHz 775,000 MHz 6.250 kHz 774,34965 MHz -59.94 dBm -24.94 dB
775.000 Mtz 788,000 MHz 100.000 kHz 787,89351 MHz -18.26 dém -6.26 db 775.000 MHz 788.000 MHz 100.000 kHz 776.44805 MHz -46.94 dBm -33.94 dB
788.000 MHz 799,000 MHz 100,000 kHz 788.31319 MHz 21,64 dem -8.36 dB 788,000 MHe 799,000 Mtz 100.000 kHz 797 56484 M 2102 dam o de
239000 iz S0c.000 Paiz 5.250 kHz 80263267 MHz -59.85 dim -24.85 dB 799.000 MHz 806,000 MHz 6.250 kHz 799,65385 MHz -58.28 dBm -23.28 dB
Y
| L I P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
pectrur Spectrum
Ref Level 30.00 dBm Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avgPwr
Limit ¢heck Limit heck PAES
20 dbﬁ_{“‘.‘ BPURIOUS ) INE _ABS 20 th‘n‘P' SPURIOUS_LINE_ABS PASS
10 dBm 10 dBm
F Irw-s.'\.«
o de ‘| 0 dBm M]\
-10 dem -10 dBm !
SPURIOUS_LINE_ABS_ \ [ SFURIOUS_LNE_ABs_ | l
20 dem 20 dBm
‘ J
30 dem o 30 dem
-40 dem h\ 40 dBm
‘ |~ ‘ )
Lo T W\'l ~ a el [y -
60 dem -60 dBm I ‘
Start 758.0 MHz 6005 pts stop 806.0 MHz | |[[Start 758.0 MAz 5005 pts Stop 806.0 MHZ
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | __Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | Pawerabs |  ALimit
758.000 MHz | 769.000 MHz 100.000 khz 758 18132 iHz -47.08 dBm -34.03 dB 758.000 MHz | 769.000 MHz 100.000 Kz 758,15934 MRz -47.16 dBrm -34.16 dB
769,000 MHz 775,000 MHz 6,250 kHz 774,27886 MHz -59.72 dém -24.72 d& 769,000 MHz 775.000 MHz £.250 kHz 773.99001 MHz -59.83 dBm -24.33 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -24.64 dBm -11.64 di 775.000 MHz 788.000 MHz 100.000 kHz 787.75974 MHz -41.51 dBm -28.91 dB
788.000 MHz 799.000 MH2 100.000 kHz 791,91758 MH2 7.54 dem -22.46 d 788.000 MHz 799,000 MHz 100.000 kHz 793.39011 MHz 7.61 dBm -22.39 dB
239000 iz 506,000 MHz 5.250 kHz 795.29720 MHz -55.,88 dim -20.88 d8 799.000 MHz 806,000 MHz 6.250 kHz 79901748 MHz -41.02 dBm -6.02 de
Y
Il i 1 b oa
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 14 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur ué,:‘ Spectrum
Ref Level 20.00 dBm  Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém Offset 11.50 db Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 Avgpwr [@1 avgPwr
Limit ¢heck PARS Limit Gheck PAES
20 dbﬁ_{“‘.‘ BPURIOUS ) INE_ABS 3 20 th_llP SPURIOUS_LINE_ABS PASS
10 dém 10 dBm I‘
0de \ 0 dem ,i
-10 dBm -10 dBm ‘
SPURIOUS_LINE_ABS_ ‘ [ SPURIOUS_LiNE ABs_ I l
-20 dém ’ l -20 dem T ‘
30 dem f ‘ -30 dBm .J i
-40 dem ,J k\,,.\‘__ -40 dem | \\
-
: (e frran e I ‘pn/m. P L
60 dem -60 dBm
Start 758.0 MHz 6005 pts stop 806.0 MHz | |[[Start 758.0 MAz 5005 pts Stop 806.0 MHZ
Spurlous Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | __powerabs |
758.000 MHz 769,000 MHz 100.000 kHz 759,00549 MHz -46.94 dBm -33.04 dB 758.000 Mz 260.000 Mz 100,000 iz 758, 33516 MHZ 4722 dBm 3425 B
769.000 MHz 775,000 MHz 6,250 kHz 77107646 MHz -59,90 dBm -24.90 d& 769.000 MHz 775.000 MHz 6.250 kHz 774,59540 MHz -59.90 dBm -24.90 dB
775.000 Mtz 788,000 MHz 100.000 kHz 787,88351 MHz -18.84 dém -5.84 d8 775.000 MHz 788.000 MHz 100.000 kHz 77522727 MHz -46.27 dBm -33.27 dB
788.000 MHz 799,000 MHz 100,000 kHz 788.33516 MHz 20,55 dem -9.45 dB 788,000 MHe 799,000 MHz 100.000 kHz 797 56404 M 2055 dam o trde
239000 iz S0c.000 Paiz 5.250 kHz 800.62567 MHz -59.66 dBm -24.66 dB 799.000 MHz 806,000 MHz 6.250 kHz 799,03147 MHz -58.21 dBm -23.21 dB
Y
| L I P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
pectrur Spectrum
Ref Level 30.00 dBm Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém Offset 11.50 db Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 Avgpwr [@1 avgPwr
Limit ¢heck Limit heck PAES
20 dbﬁ_{“‘.‘ BPURIOUS ) INE _ABS 20 th‘n‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10dBm
e} —
0 da [ Mw| 0 dBm fr M}
-10 dem -10 dBm ‘
SPURIOUS_LINE_ABS_ N [ SPURIOUS_LINE_ABS_ I |
-20 dBm j l\ -20 dem Is
-30 dBm % -30 dem ’
! ‘\M\« L
-40 dem 40 dBm -
| \‘.] - ot —
SN o el e -2t -
-60 dem L““ 60 dBm | ‘
Start 758.0 MHz 6005 pts Stop 806.0 MHz | ([ Start 758.0 MHz 5005 pts Stop 806.0 MHZ
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW |___Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
758.000 MHz | 769.000 MHz 100.000 khz 758 00545 iHz -46.58 dBm -33.58 dB 758.000 MHz | 769.000 MHz 100.000 Kz 758,26923 MRz -47.25 dBm -34.25 db
769,000 MHz 775,000 MHz 6,250 kHz 769,41520 MHz -59.61 dém -24.61 d& 769,000 MHz 775.000 MHz £.250 kHz 773.90010 MHz -59.95 dBm -24.95 dB
775.000 Mtz 786,000 MHz 100.000 kHz 787,99351 MHz -24.10 dBm -11.10 d 775.000 MHz 786.000 MHz 100.000 kHz 787.79870 MHz -44.39 dBm -31.39 dB
788.000 MHz 799,000 MHz 100,000 kHz 791,74176 MHz 6.31 dBm -23.69 dB 788,000 MHz 799,000 MHz 100,000 kHz S04 43407 MHe & 42 dbm 23cade
239000 iz 506,000 MHz 5.250 kHz 795.01045 MHz -57.72 dm -22.72 d8 799.000 MHz 806,000 MHz 6.250 kHz 790,04545 MHz -45.78 dBrm -10.78 d&
Y
Il i 1 b oa
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 14 / 5MHz / 256 QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur ué,:‘ Spectrum
Ref Level 20.00 dBm  Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém Offset 11.50 db Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avgPwr
Limit ¢heck PARS Limit Gheck PAES
20 dbﬁ_{“‘.‘ BPURIOUS ) INE_ABS ABS 20 th_llP SPURIOUS_LINE_ABS PASS
10 dBm 10 dBm ﬁ
ode 0 dBm ||
-10 dBm -10 dBm ‘
SPURIOUS_LINE_ABS_ ( [ SPURIOUS_LiNE ABs_ H
-20 dém [ 1 -20 dem | \
-30 dém J ‘ -30 dBm J l
-40 dem { \WJL -40 dem {
. ' P ol . T — P— L \\
60 dem 60 dBm I ‘ LA
Start 758.0 MHz 6005 pts stop 806.0 MHz | |[[Start 758.0 MAz 5005 pts Stop 806.0 MHZ
Spurlous Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | __powerabs |
758.000 MHz 769,000 MHz 100.000 kHz 756, 456504 MH2 -47.24 dBm -34.24 dB 756.000 MHz 769,000 MHz 100.000 kHz 758,73077 MHz -47.08 dbm -34.08 d&
769,000 MHz 775,000 MHz 6,250 kHz 774,09895 MHz -59.79 dém -24.79 dB 769.000 MHz 775,000 MHz 6.250 kHz 77086114 MHz -59.92 dBm -24.92 dB
775.000 Mtz 788,000 MHz 100.000 kHz 787,89351 MHz -24.78 dém -11.78 d8 775.000 MHz 788.000 MHz 100.000 kHz 77521429 MHz -46.53 dBm -33.59 dB
J96.000 MHz | __799.000 MHz 100.000 khz 788,35714 MHz 17.03 dam -12.97 dB 788.000 MHz | 799.000 MHz 100.000 kHz 797,65385 MHz 17.31 dBm -12.60 dB
239000 iz S0c.000 Paiz 5.250 kHz 80423427 MHz -59.85 dim -24.865 dB 799.000 MHz 806,000 MHz 6.250 kHz 799,77972 MHz -56.68 dBm -21.68 dB
Y
Il W i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

yectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 di Mode Auto FFT

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

offset 11.50 dB Mode Auto FFT

@1 AvoPwr [@1 avgPwr
Limit §heck Limit Gheck PAES
20 dbﬁ_{“‘.‘ BPURIOUS ) INE _ABS 20 th‘n‘P' SPURIOUS _LINE_ABS PASS
10 dém 10dBm
0 da famd l 0 dBm { "W}
-10 dem -10 dém
SPURIOUS_LINE_ABS_ 1 [ SPURIOUS_LINE_AB5_ J I
-20 dem ] \ -20 dem ‘ -
-30 dam J k -30 dem f \.
-40 derm = =] ~40 dBm g / \
; f il [y errapieay [ dinopaguancpre ™™ -‘
-60 dBm | -60 dBm: I ‘ e
Start 758.0 MHz 6005 pts Stop 806.0 MHz | || Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
75B.000 MHz 769.000 Mz 100.000 kHz 758,23626 MHz -47.34 dBm -34.34 dB 758.000 MHz 769,000 MHz 100.000 kHz 758,73077 MHz -46.93 dbm -33.93 dB
769.000 MHz 775,000 MHz 6,250 kHz 77188506 MHz -59.77 dBm -24.77 d& 769,000 MH= 775.000 MHz 5,250 kHz 27112438 MHz 55,76 dBm 5476 dB
775.000 Mtz 786,000 MHz 100.000 kHz 78799351 MHz -26.05 dBm -13.05 db 775.000 MHz 788.000 MHz 100.000 kHz 776.00649 MHz -46.75 dBrm -33.75 dB
788.000 MHz 799.000 MHz 100,000 kHz 791,68681 MHz .23 dam -25.77 d& 788.000 MHz 799,000 MHz 100.000 kHz 794,81868 MHz 4.31 dBm -25.69 dB
799.000 MHz 806.000 MHz 6.250 kHz 799.69580 MHz -59.32 dém -24.32 dB 799.000 MHz 806.000 MHz 6.250 kHz 799.13636 MHz -51.79 dBm -16.79 dB

]’r 1

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

Spec! n Spectrum
Ref Level 30,00 dem Offset 11,50 d& Mode Auto FFT Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck
o0 dbife _SPURIOUS_LINE_ABS PAES o0 dhife _BPURIOUS LINE ABS PABS
10 dBm 10 d8m
FPRRP RPN Y T SRR
0 dem [f - 0 dBm - Wl
-10 der | ! -10 dBm
SPURIOUS_LINE_ABS_ ’ | [ SPURIOUS_LINE_ABS_ \
-20 dBm 1 \ -20 dBm T
i J N \
-30 der 30 dBm .
A —— L~
40 d8 - 40 dBm -
7 —
i . - e _}/‘,\ﬂ' .
|
-60 dBm
Start 758.0 MHz 5005 pts Stop 806.0 MHz | || Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 759.93956 MHz -47.33 dBm -34.33 dB 758.000 MHz 765.000 MHz 100.000 kHz 758.68681 MHz -47.41 dBm -34.41 dB
769,000 MHz 775.000 MHz 6.250 kHz 774.51748 MHz -59.90 dBm -24,90 dB 769,000 MHz 775.000 MHz 6.250 kHz 774.00799 MHz -59.73 dBm -24,73 dB
775.000 MHz 788.000 MHz 100.000 kHz 767.98052 MHz -25.73 dBm -12.73 dB 775.000 MHz 788.000 MHz 100.000 kHz 767.99351 MHz -29.39 dem -16.39 dB
798,000 MHz 799.000 MHz 100.000 kHz 791.84066 MHz 5.35 dBm -24.65 dB 788,000 MHz 799.000 MHz 100.000 kHz 790.87363 MHz 4,40 dBm -25.60 dB
799,000 MHz 806.000 MHz 6.250 kHz 799.01049 MHz -39.79 dBm -4.79 dB 799.000 MHz 806.000 MHz 6.250 kHz 799.01049 MHz -43.00 dBm -8.00 d&
( )i ) Lxi L )i J 1 ) wa

LTE Band 14 / 10MHz / 64QAM

LTE Band 14 / 10MHz / 256QAM

Band Edge / Full RB

Band Edge / Full RB

Spec n Spectrum
Ref Level 30,00 dem Offset 11,50 d& Mode Auto FFT Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ¢heck
o0 dbife _SPURIOUS_LINE_ABS o0 dhife _BPURIOUS LINE ABS PABS
10 dBm 10 d8m
o
0 derm {W “"‘\ 0 dem I ‘
-10 dBrv ‘ -10 dBm !
SPURIOUS_LINE_ABS_ [ ‘ [ SPURIOUS_LINE_ABS_ I ‘
I \ -20 dBm } i
f -30 dBm T
/ | ] | \
ettt 40 dBm i
| et
— - - —— N
-60 dBm e
Start 758.0 MHz 5005 pts Stop 806.0 MHz | || Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 759.34615 MHz -47.02 dbm -34.02 dB 758.000 MHz 765.000 MHz 100.000 kHz 759.13736 MHz -46.98 dBm -33.98 dB
769,000 MHz 775.000 MHz 6.250 kHz 774.58941 MHz -59.98 dBm -24,98 dB 769,000 MHz 775.000 MHz 6.250 kHz 773.07293 MHz -59,98 dBm -24,98 dB
775.000 MHz 788.000 MHz 100.000 kHz 767.99351 MHz -32.02 dBm -19.02 dB 775.000 MHz 788.000 MHz 100.000 kHz 767.99351 MHz -37.85 dBm -24.85 dB
798,000 MHz 799.000 MHz 100.000 kHz 792.55495 MHz 3,27 dBm -26.73 dB 788,000 MHz 799.000 MHz 100.000 kHz 794.73077 MHz 1,30 dém -28.70 d&
799,000 MHz 806.000 MHz 6.250 kHz 799.18531 MHz -47.95 dBm -12,95 dB 799.000 MHz 806.000 MHz 6.250 kHz 799.00350 MHz -54.75 dBm -19.75 dB
\ I ) w ( Il -

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2802B

Conducted Spurious Emission

LTE Band 14 / 5SMHz

[ spectru i
Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgpwr
Paks Limit 'thrrk
INE_ABS PABS _10 &dne leR[(ms INE_ABS
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 der -20 dBm
-30 dBi -30 dBm
-40 dBm -40 dBm
1 RN e A B B B T IV
it e einl
-50 dBm -50 dBm
oy
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 758.000 MHz 100.000 kHz 505.93374 MHz -57.42 dBm 44,42 dB 30,000 MHz 758.000 MHz 100.000 kHz 625.19739 MHz -57.66 dBm -44,66 dB
805.000 MHz 1.000 GHz 100.000 kHz 968.29605 MHz -56.64 dBm -43.64 dB 805,000 MHz 1.000 GHz 100.000 kHz 937.10385 MHz -57.00 dém -44,00 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.57711 GHz -44,31 dBm -31.31 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.58210 GHz -44.58 dBm -31.58 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99235 GHz —-41.89 dBm -28.89 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.72228 GHz -41.76 dBm -28.76 d&
N il
{ N J wa L e J L
19.DEC.2023 01:41:26 : 19.DEC.2023 02:04:38
oo
v
Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
: ]
10 ééne IF‘UR]OUS LINE_ABS PAB
| SPURIOUS_LINE_ABS_
-20 dB
-30 dBr
-40 dém
1 O W U
-50 dém
-70 dém
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 758,000 MHz 100.000 kHz 633,05926 MHz -57.26 dBém -44.26 d&
£05.000 MHz 1.000 GHz 100.000 kHz 969.61197 MHz -56.68 dBm -43.68 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.58710 GHz -44,98 dém -31.98 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.95435 GHz -41.80 dBm -28.80 dB
i
I J [

Date:
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2802B

LTE Band 14 / 10MHz

Middle Channel / QPSK

Ref Level 0.00 dBm  Offset 11.50 dB Mode 4Auto Sweep
SGL Count 100/100
(@1 AvgPwr

Limit 1Lm=1 k Pafs
10 &ine IDUR]OUS LINE_ABS PABS

| SPURIOUS_LINE_ABS
-20 dBs

-30 dB

-40 dém

-50 dém

-70 dém

-80 dBém

-90 dém

Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 758,000 MHz 100.000 kHz 733,27392 MHz -57.42 dBém -44.42 d&
£05.000 MHz 1.000 GHz 100.000 kHz 942.21380 MHz -56.90 dBm -43.90 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.57761 GHz -44.57 dém -31.57 d8
3.000 GHz 8,000 GHz 1.000 MHz 6.96935 GHz -41.88 dBm -28.88 dB

~— -
u L

JL J

Date: 19.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

Mask

LTE Band 1

4/ 5MHz / QPSK

Lowest Channel / 1RB

Spectrum

=)

Spectrum

Ref Level 30.30 d8m__ Offset 1150 d8 Mode_Sweep Ref Level 30.30 dm__ Offset_11.50 d& Mode_Sweep
@ 1Rm Max @ 1Rm Max
Limit gheck paks i paks
P 200 A
20 f‘. 0
10 d { 10 d
ad i ad
-1 l\ -1
|
20 20
It
30 A 30
40 / A 40
50 —|= —
-60 di
691 pts Span 25.0 MHz CF 790.5 MHz 691 pts Span 25.0 MHz
Standard: None Spectrum Emission Mask Standard: None
Tx Bandwidth 5.000 MHz REW 100.000 kHz TxPower 24.57 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kMz
Range Low | Rangeup | Frequency | PowerAbs | PowerRel | aAlimit | Range Low | Range Up | Fraquency | PowerAbs | Powerrel | Alimit |
100.000 kHz | 765,13203 MHz 48,71 dam -12.500 MHz -5.000 MHz | 100.000 kHz | 76%,90072 MHz -52.43 dbm 77.04 dE 42,04 d8
100.000 kHz 787.98188 MHz -16.89 dBm -5.000 MHz -2.500 MHz 100.000 kHz 78720348 MHz -52.15 dBm 76.72 dB -51.72d8
100.000 kHz | 793,05435 MHz -52.02 dim 2,500 M S.000 MHz | 100.000 kHz | 79301812 MHz -16.51 dBm 41,03 dB -16.08 d&
100.000 kHz 797 58333 MHz -52.41 dBm 5.000 M 12.500 MHz 100.000 kHz 795.59058 MH2 -51.75 dBm -76.32 dB -41.32 d8
L JU )| L JU | CEERERE I

Lowest Channel / Full RB

Spectrum

Ref Level 30.30 dBm

Offset_11.50 d&

Mode Sweep

[®@1Rm Max
Limit §heck vafks
p< 20
10 d
1
0d
|
-20 -
e
30 d =
-40
e
o ir
-50 dps =
-0 di
CF 790.5 MH2 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Pavier 24.26 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | Rangeup | | Frequency | Power Abs | PowerRel |  ALimit
-12.500 MHz 000 MHz | 100.000 kHz 76544565 MHzZ -27.53 dBm -52.20 dB
500 MHz 100.000 kHz 787.98188 MHz -20.17 dBm -44.43 dB
5.000 MHz | 100.000kHz 79301812 MHz -18.27 dBm -42.53 dB
12.500 MHz 100.000 kHz 795.59058 MH2 -27.59 dBm 51.85 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Repo

rt No. : FG3N2802B

LTE Band 14 / 5MHz / 16QAM

Lowest Channel / 1RB

Spectrum bectrum
Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep
Limit qheck PARS Limit qheck E
200) 200)
20 dbm r\ 20 dbm
10 di 10 di
o N o
n ! \ 04 ‘
-20 df -20 df f
I
-a0 [ -a0 L
11 I I
-0 d -0 d J i
O L Al o
" ¥ y fih, |
g i WVAT [ LW Y W
St LV RO PN g E————— AR T i T L e I —
&0 60
CF 790.5 MH2 691 pts Span 25.0 MHz CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 23.92 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 24.06 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW Frequency | PowerAbs | PowerRel |  ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimi
-12.500 MHz -5.000 MHz | 100.000kHz  764.03261 Mz —1.66 dBm -65.61d8 -30.61d8 -12.500 MHz -5.000 MHz | 100.000kHz | 784.25000 MHz —47.73 dbm 71.84 dB -36.84 8
5,000 MHz -2500 MHz | 100.000 kHz | 707.99198 MHz -16.41 dBm -40.34 dB -15.34 d8 5,000 MHz 500 MHz | 100.000kHz | 786,24275 MHz -45.06 dBm -69.12 0B -44.12 d8
2.500 MHz 5.000 MHz 100.000 kHz 793.52536 MH2 -45.07 dBm -60.00 d8 -44.00 d8 2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -16.55 dBm -40.61 dB -15.61 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 786.85870 Mz -45.51 dbm -69.45 di -34.45 4B 5.000 MHz 12.500 MHz | 100.000 kHz | 79685870 MHz —+2.6% dBm -66.70 db -31.70 db
L L J (] L JL J [CITEEE )

Lowest Channel / Full RB

Spectrum

Ref Level 30.30 d8m__ Offset 11.50 dg

Mode Sweep

heck

GF 790.5 MHz

691 pts

Span 25.0 MHz

Spectrum Emission Mask
Tw Power 23.23 dBm

Tx Bandwidth 5.000 MHz

standard: None

RBW 100000 kHz

Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 785 48188 MHz ~30.61 oBm ~53.85 dB 1885 dB
-5.000 MHz 2,500 MHz | 100.000 kHz | 787.98188 MHz 22,03 dBm -45.27 dé -20.27 d8
2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -20.87 dBm 441148 -19iids
5.000 MHz 12.500 MHz | 100.000 kHz 795.51812 MHz -30.56 dBm -53.79 dB -18.79 dB
L )i J Wnnnanns) 8

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2802B

LTE Band 14 / 5MHz / 64QAM

Lowest Channel / 1RB

Spectrum bectrum
Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep
Limit qheck PARS Limit qheck FARS
200) 200)
20 dbm P 20 dbm -
10 di 10 di ‘
o o
‘ ] \
10 b -10d
L |
20 df zod -
L Il
a0 {, ' a0 { i
0d / I -0 d 1 4
] ] \
sod | .ﬁ“n ) L-41 Ll ; - | TR T Ml "
e T AT BT n ] [ Fr— SR SP— Srdovies U RPN N S— Y’ S L AT T B -
60 60
CF 790.5 MH2 691 pts Span 25.0 MHz CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 22.91 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 22.91 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kH
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-12.500 MHz -5.000 MHz | 100.000kHz | 783.92331 Mz —3.91 dém -66.82 di -31.62 dB -12.500 MHz -5.000 MHz | 100.000kHz | 784,06884 Mz -50.83 dBm 73.74 dB
5,000 MHz -2500 MHz | 100.000 kHz | 707.99198 MHz -19.05 dém -41.97 d8 -16.97 d8 5,000 MHz 500 MHz | 100.000kHz | 786,24275 MHz -47.73 dBm -70.64 dB
2.500 MHz 5.000 MHz 100.000 kHz 794.86594 MHz -43.08 dBm -70.99 d8 -45.00 d8 2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -18.59 dBm -41.50 dB
5.000 MHz 12.500 MHz | 100.000 kHz | 786.78623 Mz 52,08 dbm -75.01 di -40.01 4B 5.000 MHz 12.500 MHz | 100.000 kHz | 787.22101 MHz 48,18 dBm -71.09 di
— — —
L L J T L L J

Lowest Channel / Full RB

Spectrum

Ref Level 30.30 d8m__ Offset 11.50 dg Mode Swesp

@ 1Rm Max
Limit qheck PARS
200
20 dEm
10 d
[
0 e
104 |
. |
20 db
| I\
-30 —
ot
_—
a0 d - —
-50 B —
-60
CF 790.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 22.30 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 785 48188 MHz ~35.08 oBm ~57.38 dE ~22.38 dB
-5.000 MHz -2.500 MHz | 100.000 kHz 787.98188 MHz -23.57 dBm -45.87 dB -20.87 d8
2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -22.32 dBm 44,62 dB 1962 dB
5.000 MHz 12.500 MHz | _100.000 kHz 79555435 MHz -34.69 dBm -56.99 dB -21.89 dB
L )i J sninnnei) 0
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2802B

LTE Band 14 / 5MHz / 256 QAM
Lowest Channel / 1RB

Spectrum bectrum

Ref Level 30.30 dem__ Offset 11.50 d& Mode Sweep Ref Level 30.30 dem__ Offset 11.50 d& Mode Swesp

Limit qheck PARS Limit qheck PARS
200) 200)
20 dbm 20 dbm
{ I
10d T 10d T
o T o T
/| (
-10d m -10d “
20 df E 20 df [J
= i a0 i
{ It /]
40 d f 40 d | —H
|
I Y Y
£ iy
h Ly 50 d ! v = -
60
CF 790.5 MH2 691 pts Span 25.0 MHz CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 19.79 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 19.96 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low Range Up RBW Frequency Paveer Abs | Pawer Rel ALimit Range Low Range Up RBW Frequency Povier Abs | Powier Rel AL
quel
-12.500 MHz -5.000 MHz | 100.000kHz  764.03261 Mz -50.45 dBm -70.24 d8 -35.24d8 -12.500 MHz -5.000 MHz | 100.000kHz  779.75725 MHz 52.55 dbm 72,52 dB 37528
5,000 MHz 2,500 MHz | 100.000 kHz | 707.99198 MHz -22.34 dbm -42.13d8 -17.13d8 5,000 MHz 500 MHz | 100.000kHz | 786,17029 MHz 51.05 dBm -71.82 0B
2.500 MHz 5.000 MHz 100.000 kHz 794.72101 MHz -51.27 dBm -71.06 dB8 -46.06 d8 2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -22.21 dBém -42.18 dB
5.000 MHz 12.500 MHz | 100.000 kHz | 786.17026 Mz -52.42 dbm 2,20 dB -37.20 dB 5.000 MHz 12.500 MHz | 100.000 kHz | 787.03986 MHz -52.00 dBm -71.96 db
(S I 4 u (S I 4

Lowest Channel / Full RB

Spectrum

Ref Level 30.30 d8m__ Offset 11.50 dg Mode Swesp

heck

B

GF 790.5 MHz

Spectrum Emission Mask
Tw Power 20.33 dBm

691 pts
Standard: None

Span 25.0 MHz

Tx Bandwidth 5.000 MHz

RBW 100000 kHz

Range Low | Rangeup | RBW | __Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 785 44565 MHz ~42.60 OBm ~62.93 dE 27,9346
-5.000 MHz 2.500 MHz | 100.000 kHz 787.98188 MHz 26.27 dBm -46.60 dB -21.60 d8
2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -24.45 dBm 4473 dB -19.79 dB
5.000 MHz 12.500 MHz | 100.000 kHz 795 55435 MHz -42.62 dBm -62.96 dB -27 .96 db
- —_—
L )i J Wnnnanns) 8
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2802B

LTE Band 14 / 5MHz / QPSK

Middle Channel / 1RB

= Spectrum =
Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep
Limit qheck PARS Limit qheck E
200) 200) .
20 dbm f\ 20 dbm [1
10 di { 10 di
a + a |
lI s f
20 df -20 df
I \ J |‘
a0 : a0 { "
| / \
40 + 40 T f
7 \‘" .
50 d - e e R
60
CF 793.0 MHZ2 691 pts Span 25.0 MHz CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 24.55 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 24.66 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW Frequency | PowerAbs | PowerRel |  ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-12.500 MHz -5.000 MHz | 100.000kHz | 786.96739 Mz -51.77 dém -76.32 d8 -41.32 dB -12.500 MHz -5.000 MHz | 100.000kHz | 785.91667 Mz 52.52 dbm 77.19 dB -42.19d8
5,000 MHz -2500 MHz | 100.000 kHz | 790,418 MHz -16.47 dem -41.02d8 16.02d8 5,000 MHz -2500 MHz | 100.000 kHz | 78074275 MHz 51.92 dBm -76.58 dB -51.50d8
2.500 MHz 5.000 MHz 100.000 kHz 796.24275 MH2 -52.00 dBm -76.63 d8 -51.63 d8 2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -16.13 dBm -40.80 dB -15.80 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 789.97464 Mz -52.41 dbm -76.95 di -41.95 5.000 MHz 12.500 MHz | 100.000 kHz | 788.52536 MHz -51.77 dbm 76,44 db 4144 db
— — e ——
L L J L JL ] L EERRERE

Middle Channel / Full RB

Ref Level 30.30 dém

Offset 11.50 d&

Mode Sweep

heck

GF 793.0 MHz

691 pts

Span 25.0 MHz

Spectrum Emission Mask

standard: None

RBW 100000 kHz

T Power 24,29 dBm Tx Bandwidth 5.000 MHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 767 83696 MHz ~27.23 0Bm 51.72 dB 16,72 d6
-5.000 MHz 2.500 MHz | 100.000 kHz 790.48188 MHz -19.22 dBm -43.51 dB -18.51 d8
2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -15.41 dBm 43,70 dB -18.70 d&
5.000 MHz 12.500 MHz | 100.000 kHz 798.01812 MHz -28.75 dBm -53.04 dB -18.04 dB
- —_—
L )i J Wnnnanns) 8
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2802B

LTE Band 14 / 5MHz / 16QAM

Middle Channel / 1RB

Spectrum bectrum
Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep
Limit qheck PARS Limit qheck E
200) 200)
20 dbm (\ 20 dbm it
10 di 10 di ‘ {
o o f
I |
10 l\ 104 |
di di |
20 -20
IR Il
a0 a0
! [
0 d : 1’/ \‘” . o 40 d 1 e T
L o l\ J‘ oA ‘)f |
RANLY, w/ R O LA L WAL g
st S Y v w PR Sy vilrois S DRVSNEPPS RV e W' T WA VT N o il " W A —
60 60
CF 793.0 MHZ2 691 pts Span 25.0 MHz CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 23.97 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 24.17 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low Range Up RBW Frequency | PowerAbs | PowerRel |  ALimit | Range Low Range Up | RBW Fraguency Power Abs | PowerRel |  ALi
-12.500 MHz -5.000 MHz | 100.000kHz  786.56834 Mz 1.3 dém -65.80 d8 -30.60 d8 -12.500 MHz -5.000 MHz | 100.000kHz | 786.71377 Mz —47.61 dbm 71.78 dB -36.78 db
5,000 MHz -2500 MHz | 100.000 kHz | 790.49198 MHz -17.17 dém -41.14d8 -16.14 d8 5,000 MHz S00MHz | 100.000kHz | 789,82971 MHz 45,33 dBm
2.500 MHz 5.000 MHz 100.000 kHz 796.06159 MH2 -45.67 dBm -60.64 d8 -44.64 dB 2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -15.60 dBm
5.000 MHz 12.500 MHz | 100.000 kHz | 789.43116 Mz 46,42 dbm -70.39 di -35.39 dB 5.000 MHz 12.500 MHz | 100.000 kHz | 759,33483 MHz —+3.72 dbm
(S I 4 u (S I 4

Middle Channel / Full RB

Spectrum

Ref Level 30.30 dBm__Offset 11.50 d& Mode Sweep
@ 1Rm Max
Limit qheck PARS
200
20 dEm
10 d
{
0da i
104 %
/ |
20 di
Mt
-30 B v
40 di
50,480 —
-60
CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 23.28 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low RangeUp | RBW Frequency Power Abs | PowerRel | Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 787 34565 MHz 29,81 dBm ~53.00 dE 18,03 dB
-5.000 MHz 2.500 MHz | 100.000 kHz 790.48188 MHz 20,47 dBm -43.75 dB -18.75 d8
2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -21.40 dBm 44,63 dB -19.68 &
5.000 MHz 12.500 MHz | _100.000 kHz 798.01812 MHz -31.39 dBm -54.67 dB -19.67 d&
- —_—
Wnnnanns) 8

JL

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-519 of 27




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG3N2802B

LTE Band 14 / 5MHz / 64QAM

Middle Channel / 1RB

Spectrum

(=]

Offset 11

.50.d8 Mode Sweep

Ref Level 30.30 d2m

Offset 11.50 d&

Mode Sweep

L

Limit qheck FARS Limit qheck FARS
200) 200)
20 dbm {'I 20 dbm f
10 di ‘ 10 di 1 ‘
o o
1 1
I
-10d " -10d
. I
20 df -20 df -
i )
a0 o a0
i [
40 d oy 40 d /
| NI gl i rM N |
P A N Y § TR I NS 1| £ e T . N
&0 60 |
CF 793.0 MHZ2 691 pts Span 25.0 MHz CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 23.06 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 23.08 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW Frequency | PowerAbs | PowerRel |  ALimit | Range Low | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-12.500 MHz -5.000 MHz | 100.000kHz | 786.64130 Mz —7.00 dém -70.06 d8 -12.500 MHz -5.000 MHz | 100.000 kHz | 786.64130 Mz 49,46 dbm 72.54 db 3754d8
5,000 MHz -2500 MHz | 100.000 kHz | 790,418 MHz -18.47 dém -41.53d8 5,000 MHz -2500 MHz | 100.000 kHz | 78067020 MHz 50.43 dBm -73.52 0B -49.52 d8
2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MH2 -49.01 dBm -72.06 dB 2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -17.63 dBm -40.71 dB -15.71 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 789.33433 Mz 43,34 dbm -71.39 di 5.000 MHz 12.500 MHz | 100.000 kHz | 799.28623 MHz +45.05 dbm -68.13 db 3.13 db

L

Middle Channel / Full RB

Ref Level 30.30 dém

Offset 11.50 d& Mode Swesp

@ 1Rm Max
Limit qheck PARS
200
20 dEm
10 d
0 e ‘J
o0 |
|
20 di
] I
30 = s
e e
i sl _—
-40 "~
-50 dem—=-
-60
CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 22,29 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78772826 MHz ~35.02 dBm 57.37 dB 22,37 d6
-5.000 MHz 2.500 MHz | 100.000 kHz 790.48188 MHz 22,43 dBm -44.72 dB -19.72 d8
2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -23.16 dBm -45.44 dB -20.44 dB
5.000 MHz 12.500 MHz | _100.000 kHz 798.23551 MHz -36.05 dBm -58.34 dB -23.34 d8

JL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 14 / 5MHz / 256 QAM

Middle Channel / 1RB

(=]

Spectrum

Offset 11.50 d&

Mode Sweep

Ref Level 30.30 d2m

Offset 11.50 d&

Mode Sweep

L

Limit qheck PARS Limit qheck PARS
200) 200)
20 dbm 20 dbm
P
10 di 10 di
o o t
I’ |
-10d -10d
!
20 df -20 df f
-a0 | . -a0
| | fl O
40 d f 1 -40d i ), !
! b} 5
S N ‘ v
= — e — N o dem — L ———
60 60
CF 793.0 MHZ2 691 pts Span 25.0 MHz CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 19.89 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz T Power 20.09 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW Frequency | PowerAbs | PowerRel |  ALimit Range Low | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-12.500 MHz -5.000 MHz | 100.000kHz | 787.76443 Mz -50.68 dém -70.56 d8 -35.58 dB -12.500 MHz -5.000 MHz | 100.000kHz | 781.31522 MHz -52.33 dbm 72.41 dB 37418
5,000 MHz -2500 MHz | 100.000 kHz | 790.49188 MHz -21.69 dBm -41.58.d8 5,000 MHz -2500 MHz | 100.000 kHz | 78070652 MHz 51,96 dBm -72.04 0B -
2.500 MHz 5.000 MHz 100.000 kHz 797.22101 MHz -51.47 dBm -71.35d8 2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -22.40 dBém -42.49 dB
5.000 MHz 12.500 MHz | 100.000 kHz | 800.04710 Mz -52.38 dbm -72.27 di 5.000 MHz 12.500 MHz | 100.000 kHz | 759.45736 MHz -51.89 dBm -71.96 db
— — — —_—
[ EEEEEEEN L JL )| L EERERENC

Middle Channel / Full RB

Ref Level 30.30 dém

Offset 11.50 d&

Mode Sweep

@ 1Rm Max
Limit qheck PARS
200
20 dEm
10 d
0 e
04 1
20 db
-30
f \
40 di A,
i e e
-60
CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 20.36 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78772826 MHz ~42.59 0Bm ~62.95 dE ~27.05 dB
-5.000 MHz 2.500 MHz | 100.000 kHz 790.48188 MHz -25.47 dBm -45.83 dB -20.83 d8
2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -25.55 dBm 4521 d8 20,51 dB
5.000 MHz 12.500 MHz | 100.000 kHz 798.01812 MHz -43.60 dBm -63.96 dB -26 86 dB
- —_—
Wnnnanns) 8

JL
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2802B

LTE Band 14 / 5MHz / QPSK

Highest Channel / 1RB

= Spectrum =
Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep
Limit qheck FARS Limit qheck FARS
200) 200)
20 dbm ‘ﬂ 20 dbm ‘ﬁ
10 d ‘ 10 d i
o o |
In T
| ]
jugl 7 jugl ’
20 df { 20 df
[ |
-a0 Y a0 v
[ \
) \ \
40 d ) and f LS
I 'y
s d L u L
non — R s T s r— —
60
CF 795.5 MH2 691 pts Span 25.0 MHz CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 24.76 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 24.68 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-12.500 MHz -5.000 MHz | 100.000kHz | 780.43138 Mz -51.06 dém -75.82 d8 -40.62 dB -12.500 MHz -5.000 MHz | 100.000kHz  786.53261 MHz 52.52 dbm 77.19 dB -42.19d8
5,000 MHz -2500 MHz | 100.000 kHz | 792.99198 MHz -16.26 dBm -41.02d8 -16.02 d8 5,000 MHz -2500 MHz | 100.000 kHz | 79269203 MHz -51.37 dBm -76.05 dB
2.500 MHz 5.000 MHz 100.000 kHz 799.75725 MHz -52.01 dBm -76.77 d8 -51.77 d8 2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -16.69 dBm -41.36 dB
5.000 MHz 12.500 MHz | 100.000 kHz | 802.72826 Mz -52.02 dbm -76.77 di -41.77 db 5.000 MHz 12.500 MHz | 100.000 kHz | 80031667 MHz -50.15 cbm -74.83 db
— — —
L JL J [ EEEEEEEN L JL )| L EERRERE

Highest Channel / Full RB

Ref Level 30.30 d8m__ Offset 11.50 dg Mode Swesp

@ 1Rm Max
Limit qheck PARS
200
20 dEm
10 d
0 e
/ |
20 db »
-0 .
a0 d —
O
Soh =
-60
CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 24.38 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 790 48188 MHz ~27.31 0Bm ~52.29 dE 17.20d8
-5.000 MHz -2.500 MHz | 100.000 kHz 792,98188 MHz -19.47 dBm -43.85 dB -18.85 d8
2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -15.34 dBm 4422 dB -1922d6
5.000 MHz 12.500 MHz | 100.000 kHz BO0 51812 MHz -28.84 dBm -53.22 dB -16.22 d&
L )i J sninnnei) 0
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2802B

LTE Band 14 / 5MHz / 16QAM

Highest Channel / 1RB

Spectrum bectrum
Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep
Limit qheck PARS Limit qheck PARS
200 N 200
20 dbm f‘ 20 dbm (‘
10 di ‘{ 10 di {
o . o /
| |
104 \ -10d ’
20 df -20 df
| I
30 -1 0 |
' )
-40d \ 40 d i
i T - 0 T i) ot
li L F L I L ! !
L e i ad by i 0 A LWl ”’L}l i b B, J"l'ﬁ« Wy
B — L J A T ———— RS g Sl P LY | RV o C—
&0 60
CF 795.5 MH2 691 pts Span 25.0 MHz CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 24.22 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 24.07 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kH
Range Low | Range Up RBW Frequency | PowerAbs | PowerRel |  ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |
-12.500 MHz -5.000 MHz | 100.000kHz  789.06834 Mz 25 dém -64.47 dB -29.47 dB -12.500 MHz -5.000 MHz | 100.000kHz 78906884 MHz 45,04 dbm
5,000 MHz -2500 MHz | 100.000 kHz | 792.99198 MHz 16.02 dBm -40.24 dB -15.24 d8 -5.000 MHZ 500 MHz | 100.000kHz | 792,61957 MHz 4351 gBm
2.500 MHz 5.000 MHz 100.000 kHz 799.90217 MHz -46.45 dBm -70.67 d8 -45.67 d8 2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -15.80 dBm
5.000 MHz 12.500 MHz | 100.000 kHz | 801.85870 Mz 46,56 dbm -70.81 di -35.81 dB 5.000 MHz 12.500 MHz | 100.000 kHz | 801,943 MHz —+1.25 dbm
(S I 4 u (S I 4
Spectrum
Ref Level 30.30 dBm__ Offset 11.50 d& Mode Sweep
[@1Rm tiax
Limit qheck PARS
200
20 dbm
10 d
0 da
104
20 df
J .
30 & -
e k‘-\
-40 di e -
= .
| .s0d — —
-60
CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
Tw Power 23.35 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Low | Rangeup | RBW | __Frequency | Powerabs | PowerRel |  Alimit
-12.500 MHz -5.000 MHz 100.000 kHz 790 44565 MHz -30.82 dBm -54.17 dB -10.17 d8
-5.000 MHz 2,500 MHz | 100.000 kHz | 79298188 MHZ 21.03 dBm ~44.38 0B -19.38 dB
2,500 MHz 5.000 MHz | 100.000 kHz | 79301812 MHz -21.33 dBm 44,63 dB 1968 d8
5.000 MHz 12,500 MHz | 100.000 kHz | BO0.51812 MHz -31.52 dBm -54.87 0B -19.67 d&

JL
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2802B

LTE Band 14 / 5SMHz / 64QAM
Highest Channel / 1RB

Spectrum bectrum
Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep
Limit qheck PARS Limit qheck E
200) 200)
20 dbm P 20 dbm i
10 di 10 di ‘
] nl o T
| {
10d '\ -10d
-20 ‘ -20 "
30 - 30 -
f [
i
40 d LS 40 d iy Ui
0 , AR ) Wiy ‘ ] (1 alpll
50
50 T T AP | P 1 S S SO S P o 3 1, K S ] - T
60 60
CF 795.5 MH2 691 pts Span 25.0 MHz CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 23.23 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 23.05 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low Range Up | RBW Frequency | PowerAbs | PowerRel |  ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel | AL
-12.500 MHz -5.000 MHz | 100.000kHz _ 789.25000 Mz 3,06 dém -67.00d8 -32.00dB -12.500 MHz -5.000 MHz | 100.000 kHz  780,96014 Mz 46,92 dbm -69.97 dB 3497 db
5,000 MHz -2500 MHz | 100.000 kHz | 792.99198 MHz -18.52 dbm -41.75 d8 -16.75 d8 5,000 MHz 500 MHz | 100.000kHz | 791,24275 MHz -48.23 dBm -71.32 0B -46.32 d8
2.500 MHz 5.000 MHz 100.000 kHz 798.38043 MHz -45.77 dBm -68.99 d8 -43.00 d8 2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -18.09 dBm -41.14 dB -16.14 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 802.00362 Mz 46,05 dbm -69.27 di -34.27 dB 5.000 MHz 12.500 MHz | 100.000 kHz | 801.75000 MHz —+3.67 dBm -66.72 db -31.72 db
— e —
L JL J [LCITEE ) L JL ] T

Highest Channel / Full RB

Spectrum

Ref Level 30.30 dBm__Offset 11.50 d& Mode Sweep
@ 1Rm Max
Limit qheck PARS
200
20 dEm
10 d
0 e f
04 |
|
20 db
/ il
-30
e e
— e
a0 d e
e
| -50.dBm e
-60
CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 22.38 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 790 48188 MHz ~35.01 dBm ~57.39 dE 22,39 dB
-5.000 MHz 2.500 MHz | 100.000 kHz 79298188 MHz 22 .46 dBm -44.94 dB -19.84 d&
2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -23.13 dBm 4557 dB -20.57 &
5.000 MHz 12.500 MHz | 100.000 kHz BO0 51812 MHz -35.91 dBm -58.29 dB -23.29 dB
Wy 98

JL
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SPORTON LAB.
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Repo

rt No. : FG3N2802B

LTE Band 14 / 5MHz / 256 QAM

Highest Channel / 1RB

Spectrum pectrum
Ref Level 30.30 dém _OMfset 11.50 d& Mode Sweep Ref Level 30.30 dém _OMfset 11.50 d& Mode Sweep
Limit Jhack D E Limit Jhack D E
200 200
20 dbm - 20 dbm -
n fl
10 df 1 10 df 1
a 1 a 1
I |
|
-10d / I\ -10d / \I
|
20 df + z0d f
a0 ‘\ - a0
/ I i Il
40 + 1 1 40
] ] P
il P A | | o o
E— —— Rl ree— B E—— A = [ — —]
-0 -0
CF 795.5 MHz2 691 pts Span 25.0 MHz CF 795.5 MHz2 691 pts Span 25.0 MHz
'Spactrum Emission Mask Standard: None 'Spactrum Emission Mask standard: None
Tx Poweer 20.15 dBm T Bandwidth 5.000 MHz RBW 100.000 kHz Tx Povier  20.06 dBm T Bandwidth 5.000 MHz RBW 100.000 kH
Range Low | Range Up REW Frequency Power Abs | Pawer Rel ALimit Range Low | Range Up REW Frequency Povier Abs | Power Re ALimit
b 1 imi b 1 imi
-12.500 Mz -5.000 MRz | 100.000 Kz | 780.40342 Mz -50.29 dém 706+dB | -35.64d8 -12.500 Mz -5.000 MRz | 100.000 kHz | 785.01087 Mz -52.21 cbm -72.%6 dB
-5.000 MHz 2500 MHz | 100.000 kHz  792.99188 MHz -21.75 dBm -41.90 d8 -16.90 d8 -5.000 MHz 500 MHz | 100.000kHz | 791.24275 MHz 51.58 dBm -71.64 CB
2.500 MHz 5.000 MHz 100.000 kHz 799.75725 MH2 -51.45 dBm -71.60 d8 -46.60 dB 2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -22.33 dBm -42.38 dB
5.000 MHz 12,500 MHz | 100.000 kHz | 80225725 MHz -52.14 dbm 229d8 | -37.298 5.000 MHz 12,500 MHz | 100.000 kHz | 802.00362 MHz -51.87 obm -71.93 db
L JU J (] L JL ] [CITEEE )

Highest Channel / Full RB

Spectrum

Ref Level 30.30 d8m__ Offset 11.50 dg

Mode Sweep

JL

Limit qheck PARS
200
20 dEm
10 d
0da 1
o t
20 db :
-30 7 |
/ \
-40 di r ==
-60
CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 20,45 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz ~5.000 MRz | 100.000 kHz 79033696 MHz ~42.35 OBm ~62.90 dE ~27.90 dB
-5.000 MHz 2.500 MHz | 100.000 kHz 792,98188 MHz 24.50 dBm -44.96 dB -19.96 d8
2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -24.47 dBm 4492 dB BEEFET)
5.000 MHz 12.500 MHz | _100.000 kHz B00.62681 MHz -42.37 dBm -62.83 dB -27 83 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Ref Level 30,30 dBm Offset 11,50 dB Mode Sweep

pectru

Ref Level 30.30 dBm Offset 11.50 dB Mode Sweep

: 19.DEC.2023

@ 1Rm Max ®1Rm Max
Limit ¢heck paEs Limit fheck PAES
p< 200 p< 200
20 dBm 20 dB
10 dBm 10 dBm
0 dem ‘l 0 dem '_“7}
10de J l -10 dBm i \
-20 dBm T -20 dBm
p———d i
-20 dBr = == -30 dBm = —
s e ",
s N ] -
40 dB - Lﬂ 40 dBm =
J o, e e
-50 dBm . S -50 dBm L .
derm -50 dBm
CF 793.0 MHz 691 pts Span 50.0 MHz CF 793.0 MHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.74 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 22.71dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low Range U RBW | Freguency | PowerAbs | PowerRel |  ALlimit Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-25.000 MHz -10.000 MHz __100.000 kHz 782.96377 MHz -31.91 dém -55.65 dB 20,65 08 -25.000 MHz -10.000 MHz | 100.000 kHz 782.95377 MHz -35.39 dBm -58.10 dB -23.10 dB
-10.000 MHz -5.000 MHz | 100.000 kHz 787.96377 MHz -25.52 dém -49.26 dB -24.26 dB -10.000 MHz -5.000 MHz | 100.000 kHz 787.96377 MHz -28.36 dBm -51.07 d& -26.07 dB
5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -25.57 dem -49.31 d8 24.31d8 5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -28.30 dBm -26.01 dB
10.000 MHz 25,000 MHz | 100.000 kHz 203.10870 MHz -33.14 dBm -56.88 dB -21.88 dB 10.000 MHz 25,000 MHz | 100.000 kHz 803.10870 MHz -36.46 dBm -24.17 dB
( )i J [ I )i ]

: 19.DEC.2023 09:40:51

LTE Band 14 / 10MHz / 64QAM

LTE Band 14 / 10MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

Ref Level 30,30 dBm Offset 11,50 dB

Mode Sweep

Ref Level 30.30 dBm Offset 11.50 dB Mode Sweep

@ 1Rm Max [®1Rm Max

Limit Check PABS Limit ¢heck PARS

pP<200 pP<200
20 dBm 20 dB
10 dBm 10 dBm
0 dem T m— 0 dem \
-10 dB J‘ i -10 dBm i ‘
-20 dBm F \ -20 dBm } l
-30 der -30 dBm

o _
-40 dB Emat e — -40 dBm '\
o /rf S — uf"w - T e,

-50 dBm D -50 dBm - =
60 der 50 dBm
CF 793.0 MHz 691 pts Span 50.0 MHz | (| CF 793.0 MHz 691 pts Span 50.0 MHz

Standard: None
Tx Bandwidth 10.000 MHz

Spectrum Emission Mask

Tx Power 21.70 dBm RBW 100.000 kHz

Standard: None
Tx Bandwidth 10.000 MHz

Spectrum Emission Mask

Tx Power 19.80 dBm RBW 100.000 kHz

Range Low Range U RBW | Freguency | PowerAbs | PowerRel |  ALlimit Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-25.000 MHz | -10.000 MHz __100.000 kHz, 782.96377 MHzZ -39.15 dém -60.85 db 2585 dB -25.000 MHz -10.000 MHz | 100.000 kHz 762.96377 MHz ~47.13 dBm -56.93 dB -31.93 dB
-10,000 MHz -5.000 MHz | 100.000 kHz 787.96377 MHz -31.55 dém 53,25 dB 2825 dB -10.000 MHz -5.000 MHz | 100.000 kHz 7687.96377 MHz -35.91 dBm -55.61 dB 3061 dB

5.000 MKz 10.000 MHz | 100.000 kHz 798.03623 MHz -31.90 dém -53.61 dB 2861 d8 5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -34.93 dBm -54.73 dB -29.73 dB
10.000 MHz 25,000 MHz 100.000 kHz 203.10870 MHz -40.60 dBrn -62.31 d& -27,31 dB 10.000 MHz 25.000 MHz 100.000 kHz 803.03623 MHz -47.21 dBm -67.01 dB -32,01 dB
_—
L )i ] (2 I )i ] D o
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samranas. FCC RADIO TEST REPORT Report No. : FG3N2802B
Frequency Stability
Test Conditions LTE Band 14 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0019
40 Normal Voltage 0.0013
30 Normal Voltage 0.0050
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0013
PASS
-10 Normal Voltage 0.0004
-20 Normal Voltage 0.0063
-30 Normal Voltage 0.0141
20 Maximum Voltage 0.0124
20 Normal Voltage 0.0000
20 Battery End Point 0.0093
Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A2-5 27 of 27

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 25

Peak-to-Average Ratio
Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.04 5.97 5.91 6.58 PASS
LTE Band 25/ 20MHz / QPSK LTE Band 25/ 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
e I T e I T
14 ."\ 14 i
] {
|
E. 1 1E4 i
!
ICF 1.88 GHz ean Pwr + 20.00 dB ICF 1.88 GHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Bamples: 130000
T (e T T T e T e e T e T T T e e A
PECRERE [ REERRRN )
LTE Band 25/ 20MHz / 64QAM LTE Band 25/ 20MHz / 256QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 dBm Offset 12.60 di Ref Level 30.00 dBm Offset 12.60 di
- A(n — 30 dB AQT 2 ms @ RBW 20 MHZ —.:\:: — 30 dB AQT 2 ms @ RBW 20 MHZ
001 \.\‘ 001 "\\
1E 1E Y
E-04- E-04- 4
5 i3
i
1EA E. i
¥ |
ICF 1.88 GHz ean Pwr + 20.00 dB ICF 1.88 GHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Bamples: 130000
Tam1 [Ta T T T s T e o] T [Ta T T T e e
PECRERE [ [ | EEERREEN ™)

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A2-6 1 of 32



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

26dB Bandwidth

Mode
BW

LTE Band 25 : 26dB BW(MHz)

1.4MHz

3MHz

5MHz

10MHz

15MHz

20MHz

Mod.
Middle CH

QPSK
1.32

16QAM

QPSK

16QAM | QPSK | 16QAM | QPSK | 16QAM

QPSK

16QAM | QPSK | 16QAM

Mode

1.32

3.06

3.09 4.94 4.98 9.91 9.78

14.47

14.47 | 18.98 | 18.90

LTE Band 25 : 26dB BW(MHz)

BW

1.4MHz

3MHz

Mod.

5MHz

10MHz

15MHz

20MHz

64QAM | 256QAM

64QAM

256QAM | 64QAM | 256QAM | 64QAM | 256QAM

64QAM

256QAM | 64QAM | 256QAM

Middle CH 1.32 1.29

3.08

3.02 4.91 4.92

9.99 9.83 | 14.

59 | 14.47 | 18.86 | 18.98

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1

Spectrum 52 Spectrum 52
Ref Level 30.00 GBm  Offsel 12 60 0B & RBW 30 kHz Ref Level 30,00 bm  Offset 12.60 OB & RBW 30 kHz
o art 0de SWT 11m:s @ VBW 100 kHz Mode Sweep o Att 30de SWT L1ms @ YBW 100 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 16.92 dem) Mi[1]
187954410 GHz
20 - . 20
R 26.00 o -
10 d - [: 1.425900000 MHZ 0 [N o
! ) Qfocter 1417.6 ! 1415.3
0ds - i 0 das }' 5
T ha! )
10 dgm - - 10 dBm —
- o,
20 d8m — Sl T 20 dérp —~ - -
R L B Ve ] iy f S L A
-30 dam 30 deém
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 15795441 GHz 16.92 dbm ndB down 1.3259 WHz M1 1 1.8805063 GHz 16.62 dem ndB down 1.3287 WHz
TL 1 LE793371 GHz -9.28 dbm ndd 26,00 db T1 1 1.8793566 GHz -9.46 dbm ndd 26,00 dB
T2 1 1 BBO6A2 GHz -9.18 dBm q factor 1417.6 T2 1 1.8806853 GHz -9.36 dBm q factor 14153
(nmn ve

Middle Channel / 3MHz / QPSK

Spectrum 52 Spectrum 52
Ref Level 30.00 GBm  Offsel 12 60 oB & RBW 100 kHz Ref Level 30,00 bm  Offset 12.60 OB & RBW 100 kHz
o art 0de SWT 1ms @ VBW 300 kHz  Mode Sweep o Att 30de SWT 1ms @ YBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 16.89 dBm) Mi[1] 17.64 dBm)
, 1.87888510 GHz M1 1.87872330 GHz
20 . 20
I CLTIURTIN VPR AN ST 76.00 diy Tttt et emin IR A A, a8
4 { Bw \ 3.062000000 MHz 04 s v e B 1 3.092900000 MHz
! ] Q factor \ 613.9 ! ] Q factor \ 607.4
[ ! / il
0 dB 7 - 0 dés m W
! ¥ g o
10 d3m i 10 dBrm T L
T . 3 i
o i AL oLl A o NN \oakn
NG iy L Gy -20 dry AT o i
R R iRy Aot |
-30 dam -30 dBm
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 1.88 GHz 1001 pts Span 6.0 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 16788851 GHz 18.89 dBm ndB down 3.0629 WHz M1 1 1.8767233 GHz 17.64 dBm ndB down 3.0029 WHz
TL 1 1B784655 GHz -5.25 dbm ndg 26.00 dB T 1 1.8764476 GHz -2.05 dbm ndg 26.00 dB
T2 i 1.BELE285 GHz -6.82 dbm q factor 613.4 T2 i 1.8815405 GHz -8.34 dém q factor 607.4
JL J (LU L]

J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 25

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

= =
.00 dBm  Offset 1260 db = RBW 100 khz RefLevel 20.00 dbm  Offset 12.60 0B = RBW 100 kHz
I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
Mi[1] 17.99 dBm Mi[1] 15.83 dBm
o 1 1.88004000 GHz - 1.87834200 GHz
1 0B, 26.00 dB ndB 26.00 dB
o oo s gy g i gy —.,.J‘R:x-\:l.‘,u"kl‘ 4.945000000 MHz 04 N Ao g o mv\ 4.985000000 MHz
[ Q factor 380.2) ] Q factor \ 376.8
o . 0 e {
]
§ . 4
-10d M}"‘ T -10d! yid
., /
20 20 7
A AR, A Mol "
i AU VA graslpboa o P ol ! Wy 4l !
(TR e At %ﬂ.,/\ b/t e A g
-40 dBm -40 dem
=0 -50
60 d -60 d
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 1.88004 GHz 17.93 dbm ndB down 3,545 WHz ML 1 1.876342 GHz 15.83 dem ndB down 3,585 MHz
TL 1 1877532 GHz -8.90 dBm ndg 26.00 dB T 1 1.877522 GHz -10.81 dBm ndg 26.00 dB
T2 i 1862478 GHz -6.80 dém q factor 380.2 T2 i 1.882507 GHz -10.52 dém q factor 376.8
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ddle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum K i
Ref Level 30.00 cBm  Offset 12,60 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.60 oB & RBW 300 khz
ko Att 0 dE BWT 1ms @ VBW 1MHz Mode Swesp ko att 30dB SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
GHEY 18.77 dBm Y 18.02 dBm
. 1 1.8792810 GHz - 1.8780220 GHz
- A TFUT FTINE. AY AP T S 26.00 dB h RTINS PO ) 26.00 de
4 I B 9.910000000 MHz 04 ," ” oy A A 9.790000000 MHz
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GF 1.80 GHz 1001 pts Span 20.0 MHz CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
M1 1 1879281 GHz 18.77 dém ndB down 9.91 MHz M1 1 1.878022 GHz 18.02 dBm ndB down 9.79 MHz
T 1 1875045 GHz -5.77 dBm nd8 26,00 d8 T 1 1875105 GHz -.23 dém nd8 26,00 d8
T2 1 1884955 GHz -10.01 dém q factor 180.6 T2 1 1.964895 GHz -7.42 dbm q factor 191.8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 25

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

= =
Ref Level 30.00 cBm  Offset 12,60 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.60 oB & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 19k Max [@ 17k Max
Mil1] 17.74 dém Mil1] 16.45 dBm
o [T 1.8863240 GHz - " 1.6742460 GHz
I 0B A_VI 26.00 dB) - ndB 26.00 dB)
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GF 1.80 GHz 1001 pts Span 90.0 MHz CF 1.88 GHz 1001 pts Span 90.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 1.686324 GHz 17.74 dbm nd® down 14,476 WHz ML 1 1.674245 GHz 16.45 dbm nd® down 14,476 WHz
T 1 1872867 GHz -9.26 dBm nd8 26,00 d8 T 1 1.872717 GHz -2.39 dBm nd8 26,00 d8
T2 1 1667343 GHz -5.38 dbm q factor 130.3 T2 1 18687193 GHz -6.56 dbm q factor 126.5
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Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM
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Ref Level 30.00 GBm  Offset 1260 db e RBW 300 kHz RefLevel 20.00 dbm  Offset 12.60 0B = RBW 300 kHz
o att I0dE SWT 1ms @ VBW 1MHz Mode Swesp o att a0 e BWT 1ms @ VBW 1MHz  Mode Sweep
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CF 1.88 GHz 1001 pts Span 40.0 MHz CF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |

M1 1 1876923 GHz 17.40 dém ndB down 18,981 MHz M1 1 1.875644 GHz 15.42 dBm ndB down 18,901 MHz
TL 1 1870609 GHz -12.18 dam nd8 26,00 dB T 1 1.870569 GHz -3.34 dBm nd8 26,00 dB
T2 i 186959 GHz -8.06 dém q factor c8.8 T2 i 1.888471 GHz 12,19 dém q factor Ge.2
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